
( ( ( ( (

14~

28

4

2~~

I

I

I 10

~.:: 26

~~
'24

9

_-------- 13\..', ~m """~
19;::-' '" "

I 1-1- 18 ~I~_---

-~19

I 2

, 18e""co _- \
' -

, - - - -\ , - - -1-8- -_---- ~ -

tr _---~
V /' :~'

y--22
t}-----23

r

'"
- ,- -29~

~""'L" ---: ;~30

20o

_~12

OJ~~~20

<. ~3
~21

Q-11
~~24

Inorco·)

INDEX DESCRIPTION PART
QTY.

NO. NO.
1 Upright base assembly 430145 1
2 Cradle assembly 430150 1
3 Cradle lift assembly- right 430155 1
4 Cradle lift assembly· left 430160 1

5 Jack mounting assembly 430165 1

6 Jack assembly 430170 1
7 Cable/eye bolt assembly 430175 1

8 Spacer 430173 2
9 Winch assembly 430035 1
10 Caster, swivel, lock 492015 2

11 Caster. fixed 492020 2
12 Rubber wheel 295004 4
13 Chain 430011 1
14 Grip 479248 2
15 5/16"·18 x 1" bon 3143 1

16 5/16" . 18 x 1 1/4" bolt 3169 1
17 1/2" ·13 x 2 3/4" bolt 11166 1
18 1/2" - 13 locknut 1074 5
19 1/2" -13 x 3" bolt 11109 2
20 1/2" -13 x 3" bolt 11167 4

21 1/2" -13 x 31/2" bolt 11131 2
22 7/16"·14 x 1 1/4" bolt 11149 16
23 7/16" flat washer 2073 16
24 7/16" locknut 1089 16
25 1/2" - 13 locknut 1056 3

26 5/16" - 18 locknut 1051 2
27 3/8" - 16 x 1" bolt 11007 3
28 3/8" - 16 locknut 1054 3
29 Tubular handle 602107 1
30 Solid handle 60210B 1


